R,
bbeua fam“3

Teilebuch

Quad 170 Utility

Friedrich Epple GmbH
Im Erlengrund 1
64678 Lindenfels, OT Eulsbach
Tel.: 06255 30030
E-Mail: info@motorroller.de
Web: www.motorroller.de






CONTENTS H#

FAN COVER. SHROUD

CYLINDER HEAD COVER

CAMSHAFT. VALVE, CYLINDER HEAD

CAM CHAIN, TENSIONER
CYLINDER

RIGHT CRANKCASE COVER
OIL PUMP

LEFT CRANKCASE COVER
DRIVE FACE

DRIVEN FACE
TRANSMISSION
CRANKCASE

CRANK SHAFT. PISTON
AIR CLEANER

EXHANST MUFFLER. CARBURETOR
FRAME BODY

BUMPER, FRONT AND REAR RACK
SWING ARM , FOOTREST
FENDER

SEAT

FUEL TANK

SUSPENSION

FRONT WHEEL

REAR WHEEL

FRONT BRAKE SYSTEM
REAR BRAKE SYSTEM
HANDLE STEERING COMP
REAR WHEEL AXLE

CHAIN

STEERING

HEAD LIGHT, TAIL LIGHT,

GENERATOR, START MOTOR

ELECTRICAL PARTS

BRE. ¥
HEHEE

£ 8, PP R
PR, HiE
L

£ WA
e
EHHAE
E

g

S

BT

f, EE

= R
B, (CHE
CE

B, R, 0, %
MERE. BB
SRR

BB

s

HEH

Rt

#mi

pEe
wxEE
AT

“HH

&

L

WE, 28
FRREN, RBEE

EEmM

«



DECALS

OPTION PARTS

STANDARD ACCESSORY

PAPERS

i
BEREH
PRSI
X
EAMT

.....................

.....................

.....................




D-1 FAN COVER,SHROUD EEESl=s

SALES

VIARK PN DESCRIPTION PART NO. Q'TY REMAR
mEe HiR RNER HRER EFEL AE -k
-1 |[SHROUD - UPPER 19623-119-000 1
1-1-1 |BREATHER TUBE CLAMPER 11384-119-000 1
1-1-2  [SHROUD SEAL UPPER 19635-119-000 1
-2 [SHROUD -LOWER 19621-119-000 1
12-1 |SHROUD SEAL-LOWER 19625-119-000 1
1-3 |RUBBER BUNG B 19633-119-000 1
1-4 "JFAN COVER ASS'Y 19610-119-000 1
1-4-1 JCARBURETOR COOLING DUCT 19615-119-000 1
1-4-2  |RUBBER BUNG 17529-119-000 1
1-5  |HEX FLANGE 86000-06025-8C 3 M6x25
1-6  [CLAMPER CARB DRAIN TUBE 11353-119-000 1
17  |CROSS TAPPING SCREW 93904-05016-K 4 5x16
1-8  |RUBBER CAP 19611-156-000 1




D-2 CYLINDER HEAD COVER S EZE

1
ALES
(ARK PN DESCRIPTION PART NO. QTY REMAI
mEn Ligi ‘ BXEE BREBR BEF&ER AE 85
2-1 |HEX FLANGE BOLT 96000-06025-8C 4 M6x25
2-2  |CYLINDER HEAD COVER ASS'Y 12310-158-000 1
2-2-1 |QYLINDER HEAD COVER GASKET 12391-119-000 1
2-2-2 |CYLINDER HEAD.COVER 12309-158-000 1




D-3 CAMSHAFT. VALVE. CYLINDER HEAD &84 R8PS 555

fAAi‘}fIf P/N DESCRIPTION PART NO. . Q’TY REMATF
amme | B EXEE BRER EFER fE fmE
3-1 INAKE MAINFOLD 17100-119-000 1
3-1-1 |BAND INSULATOR 14111-119-000 - 1
3-1-2 |OIL-RING 91327-119-000 1 9.5x1.6
3-2 HEX FLANGE NUT 94050-06000-C 2 M6
3-3 CARBURETOR INSULATOR 16213;1 19-000 1
3-4 CARBURETOR INSULATOR GASKET 16229-113-000 1
3-5 SPARK PLUG 98076-119-00A 1 CR7HSA
3-6 CYLINDER HEAD ASS'Y 12200-158-000 4 1
3-6-1 |CYLINDER HEAD 12201-158-000 1
3-6-2 [OIL-RING - 91309-119-000 2 27x2




3-6-3 |IN.GUIDE VALVE 12204-122-000

3-6-4 |EX.GUIDE VALVE 12206-122-000

3-6-5 |EX. VALVE 14721-122-060

3-6-6 |IN. VALVE 14711-122-000

3-6-7 |VALVE STEM SEAL 12208-119-000

3-6-8 [SEAT VALVE SPRING OUTER 14775-118-000

3-6-9 |VALVE OUTER SPRING 14751-119-000
3-6-10 {VALVE INNER SPRING 14761-119-000
3-6-11 |VALVE SPRING RETAINER 14771-119-000
3-6-12 |COTTER VALVE 14781-119-000

3-7 |STUD BOLT 91001-06062-C M6x62

3-8 |STUDBOLT 91001-08032-C M8x32

3-9  |HEX FLANGE BOLT 96000-06100-8C M6x100
3-10  |CYLINDER HEAD GASKET 12251-158-000

3-11 [DOWEL PIN 94301-10140 10x14
3-12 |CAM SHAFT HOLDER ASS'Y 12210-158-000
3-12-1 {CAMSHAFT HOLDER 12211-158-000
3-12-2 |PLATE COMP STOPPER 14456-119-000
3-12-3 |ARM VALVE ROCKER 14431-119-000
3-12-4 |SHAFT COMP IN ROCKER ARM 14452-158-000
3-12-5 {SHAFT EX ROCKER ARM 14453-158-000

3-13  |COPPER PLAIN WASHER 94101-0818023-U 8x18x2.3
3-14 |HEX FLANGE NUT 94050-08000-C M8
3-15+ |CAMSHAFT COMP 14400-122-000

3-16 |SCREW TAPPEL ADJUSTING 90012-119-000

3-17 |TAPPET ADJUSTING 90206-119-000




D-4 CAM CHAIN,TENSIONER Pu$8{&, 31 148

i::\LRElf PN DESCRIPTION PART NO. Q'TY REMA!
mREY yiid RXER HmER EFEER AE fRE
| 4-1 [CHAIN CAM 14401-119-000 1

4-2  |TENSIONER CAM CHAIN 14550-119-000 1

4-3  |LIFTER TENSIONER LIFTER 14521-119-000 1

4-4 " IGASKET TENSIONER LIFTER 14523-119-000 1

4-5 |PIVOT CAM CHAIN TENSIONER 14535-119-000 . 1 M6x22

4-6 |GUIDE COMP CAM CHAIN 14500-119-000 1

4-7 |HEX FLANGE BOLT 96000-06022-814C 2 M6x22

4-8 |SCREW,PAN 93000-06006-K 1 M6x6

4-9 |OIL-RING 91309-118-000 1 9.5x1.5




D-5 CYLINDER 5

SALES

MARK P/N DESCRIPTION IPART NO. QTY REMA!
AERES g BXEEB BRER EFRERE RE st
51  |GYLINDER 12101-158-001 1
52 |CYLINDER GASKET 12191-158-000 1
5-3 |COPPER PLAIN WASHER 94101-0612010-U 1 6.5x12x1
5-4 |DOWEL PIN 94301-10140 2 10x14
5-5 |HEX FLANGE BOLT 96000-06012-10C 1 M6x12




D-6 RIGHT CRANKCASE COVER £ fishfE

JALES

AARK P/N DESCRIPTION PART NO. Q'TY REMAK
aEEs i HEVEE HRER EEER RE R
6-1 RIGHT CRANKCASE OVER 11330-156-000 1
6-2" |GASKET R. CRANKCASE COVER 11393-156-000 1
6-3 |CAP TAPPET ADJUSTING HOLE ASS’Y 12361-118-000 1
6-3-1 |CAP TAPPET 12360-119-00 1
6-3-2 |SCREEN OIL FILTER 15421-1139-000 1
6-3-3 |SPRING OIL FILTER SPRING 15426-119-000 1
6-3-4 [OIL RING 91330-119-000 1 30.8mm
6-4 |CLAMPER A.C.GENERATOR CORD 32961-119-000 1
6-5 |OIL SEAL 96500-19305 1 19.8x30%5
6-6 |DOWEL PIN 94301-08140° 2 8x14
6-7 |HEX FLANGE BOLT- 96000-06028-8C 1 M6x28




6-8 [HEX FLANGE BOLT 96000-06095-8C M6x95
6-9 |HEX FLANGE BOLT 96000-06100-8C M6x100
6-10 [HEX FLANGE BOLT 96000—06110;80 M6x110
6-11 |GAUGE ASS’Y OIL LEVEL 1565A-119-000

6-11-1 |GAUGE OIL LEVEL 15650-119-000

6-11-2 |OIL RING 91318-119-000 18x3
6-12  |RADIATOR 15210-158-000
6-13  |LIFE HOSE OUTLET 15230-158-000
6-14 |RIGHT HOSE INLET 15220-158-000
6-15  {O-RING 91312-111-000 13.8x2.5
6-16 |HEX FLANGE BOLT 96000-06012-10K Mé6x12
6-17 10OIL TUBE FIXED BOLT 45456-156-000-G M12x1.25
6-18 [PLAIN WASHER 94101-1221320-L 12x21.3x2
6-19 |HEX FLANGE BOLT 96000-06025-K M6x25
6-20 [HEX FLANGE BOLT 96000-08012-K M8*12
6-21 SHAKE-PROOF RUBBER WASHER 64320-156-000
6-22 |SHAKE-PROOF RUBBER RING 64321-156-000




D-7 OIL PUMP 4R

oo PN DESCRIPTION PART NO. | Q'TY REMA!
mER HiR RYEB HRAEER BEFELR HE fBst
7-1  |OiL PUMP 15100-158-000 1
7-1-1 |QIL PUMP PROIMARY AXLE 15131-158-000 1
72 |SEPARATOR A OIL 15711-119-000 1
7-3 " |HEX FLANGE NUT 94050-06000-C - 1 M6
7-4  |OIL PUMP DRIVE GEAR 15150-119-000 . 1
7-5  |CHAIN OIL PUMP 15141-118-000 1
7-6  |HEX FLANGE BOLT 96000-06012-8C 2 M6x12
77 |PAN SOCKET BOLT 93902-06025-B 2 M6x25




D-8 LEFT CRANKCASE COVER % B 855 5

\ &
Q> .
~

ALES
IARK PN DESCRIPTION PART NO. Q'TY REMA!
W #5% RNEE HRAER BEFER AE 23

8-1 |COVER L 11341-156-000 1

82 |CLAMPER THROTTLE CABLE 11211-112-000 1

8-3 IGASKET L COVER 11359-119-000 1

8-4 |HEX FLANGE BOLT 96000-06040-8C 7 M6x40

8-5 |HEX FLANGE BOLT 96000-06100-8C 1 M6x100

8-6 |DOWEL PIN 94301-08140 2 8x14

8-7  |ARM ASS’Y KICK STARTER 28300-156-000 1

8-8 |HEX FLANGE BOLT 96000-06025-K 1 M6x25

8-9 |STRAP 90669-119-001 1 D61

8-10 [DUCT L. CRANKCASE COVER 11345-119-000 1

8-11 |BREATHER HOSE CLIP 11351-119-000 1

8-12 |DUST PROOF RUBBER 11349-156-000 1

8-13 |TAPPING SCREW - 93903-04016-K 1 M4x16

10



D-9 DRIVE FACE BB &

ﬁ PN DESCRIPTION PART NO. ’ Q’TY REMAT
& 5 RN ER HmEn BEFRET BB B
9-1  |PLATE KICK RETURN STOPPER 11207-119-000 1
9-2  |FACE ASS’Y MOVABLE DRIVE 22103-160-000 1
9-2-1 |FACE DRIVE 22102-156-000 1
9-2-2" |BOSS DRIVE FACE 96401-172451 1 17x24x51.5
9-2-3 |PRIMARY SLIDING SLOT WHEEL 22110-156-000 ‘ 1
9-2-4 |ROLLER COMP WEIGHT 22121-158-000 6 179
9.2-5 |PLATE RAMP 22131-158-000 1 6174
9-2-6 |SIDE PIECE 22132-156-000 3
9-2-7 |BUSH 96401-242830 1 24x28x30
9-2-8 |INTERNAL CIR CLIP 94512-2800R 2 RTW-28
93 |GEARKICK DRIVE 28211-119-000 1 20T
9-4 |STARTER IDLE GEAR ASS’Y 28231-119-000 1
941 |SPRING STARTER BEAR FRICTION 28223-119-000 1

11



9-4-2 |GEAR COMP STARTER IDLE 28230-119-000 13T/49T
9-4-3 |SHAFT STARTER IDLE 28241-119-000
9-4-4 ISPRING STARTER IDLE 28242-119-060
9-4-5 [SPECIAL PIN 28282-119-000 4.5mm
9-4-6 |PLAIN WASHER 94101-1225023 12x25%2.3
9-5 |STARTER SPINDLE ASS'Y 28251-119-000
9-5-1 |STARTER SPINDLE COMP 28250-119-000
9-5-2  |BUSH 96401-121612 12x16x12
9-5-3 [STARTER SPINDLE BUSH 96401-141816 14x18x16
9-5-4 |STARTER SPRING 28281-119-000
9-5-5 |PLAIN WASHER 94101-1422012-C 14x22x1.2
9-5-6 |ROLLER 96220-30085 3x8.5
9-6  |PLAIN WASHER 94101-1225023 12x25x2.3
9-7  |HEX FLANGE NUT 94050-12000-C M12
9-8  [HEX FLANGE BOLT 96000-06012-8C M6x12

12



D-10 DRIVEN FACE S8

"ALES

TARK PN DESCRIPTION PART NO. QTY REMAR
s R RNER BB ERER RE f&’&E
10-1, |DRIVE FACE ASS’Y(B) 22000-158-000 1
10-1-1 |SECONDARY FIX SLOT WHEEL 23200-119-000 1
10-1-1-1 |IFACE ASS’Y DRIVEN 23210-119-000 1
10-1-1-2 |RADIAL BALL BEARING 96100-6902U 1 6902U
10-1-1-3 {INTERNAL CIR CLIP 94512-280IR 1 IRTW-28
10-1-1-4 [NEEDLE BEARING 96200-202918 1 20x29x18
10-1-2 {PLATE ASS’Y DRIVE 22001-156-000 1
10-1-2-1 |EXTERNAL CIR CLIP 94511-0700E 3 ETW-7
10-1-2-2 [SPRING CLUTCH 22401-119-000 3
10-1-2-3 |PLATE CLUTCH SIDE 22351-1138-000 1
10-1-2-4 |CLUTCH WEIGHT SET 22535-156-000 3
10-1-2-5 |RUBBER CLUTCH DAMPER 22804-119-000 3
10-1-2-6 [PLATE COMP DRIVE 22350-119-000 1
10-1-3 |OIL SEAL - 96500-34414 2 34x41x4

13



10-1-4 |GUIDE PIN 23225-119-000 3

10-1-5 |GUIDE 23226-119-000 3

10-1-6 |SECONDARY SLIDING SLOT WHEEL 23220-119-000 1

10-1-7 |OIL RING 91336-119-000 2 36x2

10-1-8 |SECONDARY SPRING SEAT 23237-119-000 1

10-1-9 |COMPRESSION SPRING 23233-158-000 1

10-1-10 |COLLER SPRING 23238-119-000 1

10-1-11 |NUT, SPECIAL 90202-119-000 1 M28

10-1-12 {CLUTCH COVER COMP 22100-119-000 1
102 |HEX FLANGE NUT 94050-12000-C 1 M12
10-3  [BELT DRIVE 23100-122-000 1 743x20x30
10-4  ITEFLON RING 21326-156-000 1

14



D-11 TRANSMISSION 8 X%

20

%
mﬁ
’W—EAIA.I
&1 B
A
W
L
i
o | @
o S| g
| | w
“| wm| @ 3
I3 IO
Rﬂ_mog
< R ]
P%H.ZZ
5
ol
2K
O —
mﬁ m
A <
&)
o e
(440 IS A
> >
ol o
O O
z| =
ol @
v w
gl 2
S| S
B o
w#uu

ALES
{ARK

£} -

15



11-3 |SHAFT, DRIVE 23411-119-000
11-4 |MAIN AXLE COMP 23420-156-000
11-5 |SHAFT, FINAL ASS,Y 23440-156-006

11-5-1 [SHAFT, FINAL 23431-156-000

11-5-2 |{GEAR, TRANMISSION 23434-156-000

11-5-3 |CLUTCH 28430-156-000

11-5-4 |C - CIRCLIP 23436-156-000

11-5-5 |SPECIAL WASHER 23435-156-000
11-6 |COUNTER SHAFT ASS'Y 23433-156-000
11-7 |BEARING 96100-62030 CS05 6203
11-8 |BEARING 96100-62040 C3 6204
11-9 |BEARING 96100-62020 CS05 6202
11-10 |BEARING 96100-TMB301 TMB301
11-11 |BEARING 96100-6004U 6004LU
11-12 |OIL SEAL 96500-27427

11-13 |RUBBER BUSH 96400-082223 8x22x23
11-14  |DOWEL PIN 94301-08140 8x14
11-15 |DRIVE SPROCKET 23801-159 000 17T
11-16 |PLAIN WASHER 94101-1629030-C 16x29x3
11-17 |NYLON INSERT LOCK NUT 90350-16000-C Mi6
11-18 |HEX FLANGE BOLT 96000-06025-K M6x25
11-19 |O-RING 91312-111=000

11-20 |FIX CATCH SUPPORT 21323-156-000

11-21 |TRANSMISSION FORK ASS,Y. 21310-156-000

1121-1 [TRANSMISSION FORK 21311-156-000

11-21-2 |[TRANSMISSION SHAFT 21312-156-000

11-21-3 [SPECLAL WASHER 23437-156-000

11-21-4 |C - CINCLIP 23438-156-000

11-22 |TRANSMISSION LINK 21313-156-000

11-23 |{TRANSMISSION POSITION FIX PLATE 21314-156-000

11-24 |TRANSMISSION POSITION FIX BUTTON 21315-156-000

11-24-1 |TRANSMISSION FIX PIN 21324-156-000

11-24-2 |[TRANSMISSION FIX SPRING 21325-156-000

11-25 |HEX SOCKET FIX BOLT 91000-05008-K M5x8
11-26 |TRANSMISSION LEVER ROD 21322-156-000

11-27 |TRANSMISSION FORK LINK 21316-156-000

11-28 |[TRANSMISSION SET- 21317-156-000

16



TRANSMISSION SET FIX LINK ASS,Y

21318-156-001

11-2%

11-30 |HEX FLANGE BOLT 96000-06012-10C THSE Méx12
11-31 |NYLON INSERT LOCK NUT 90350—06000-K M6
11-32 JHEX SOCKET BOLT 91000-06025-K M6x25
11-33 |OIL SEAL 96500-20326 20x32x6
11-34 |TRANSMISSION LEVER 21319-156-000

11-35 |TRANSMISSION LEVER SPRING 21320-156-000

11-36 |TRANSMISSION LEVER FIX PIN 21321-156-000

11-37 |PLAIN WASHER 94101-0816015-C 8x16x1.5
11-38 |COTTER PIN 94201-24190

11-39 |HEX NUT WITH SERRATION 90350-08000-UK

17



D-12 CRANKCASE B #h%8

ARK PN DESCRIPTION PART NO. QTY REMAR
mEw L] RYEE HRER BEFEER A& i
12-1 |[RIGHT CRANKCASE 11101-158-000
12-2  |BUSH ENGINE HANGER RUBBER 96400-102820 2 10x28x20
12-3  |GASKET CRANKCASE 11191-122-000 1
12-4 |LEFT CRANKCASE 11201-158-000 1
12-5 |RUBBER BUSHING 96400-082223 2 8x22x23
12-6 |TUBE BREATHER 16615-113-000 1
12-7 |STUD BOLT 91001-08181-C 2 M8x181
12-8 |STUD BOLT 91001-08187-C 2 M8x187
12-9 |OIL SEAL 96500-19305 1 19.8x30X5
12-10 |DOWEL PIN 94301-08140 2 8x14
12-11 |HEX FLANGE BOLT 96000-06050-C 1 M6x50
12-12 |HEX FLANGE BOLT 96000-12015-14C 1 MI12x15
12-13 |PLAIN WASHER (ALUMINUM) 94101-0816020-L 2 8x16x2
12-14 |HEX FLANGE BOLT 96000-06060-8C 3 M6x60
12-15 |[HEX FLANGE BOLT 96000-06065-8C 3 Méx65
12-16 |PLAIN WASHER 94101-1221320-L 1 12x21.3x2
12-17 |HEX FLANGE BOLT- 96000-08012-10C 2 M8x12

18



12-18 |HEX FLANGE BOLT 96000-10197-14C M10x197
12-19 |ENGING SPACER COLLAR 11150-156-000 10¥17*125
1220 |NYLON INSERT LOCK NUT 90350-10000-C Mo
12-21 |BREATHER JOINT 16610-113-000

12-22 |HEX FLANGE BOLT 96000-06045-08-C Mé6x45
1223 |HEX FLANGE BOLT 96000-06070-8C M6*70
12-24 |PLAIN WASHER 94101-1022020-C 10%22%2

19



D-13 CRANK SHAFT,PISTON Bh&4. ER

‘?LA}Z(S PN DESCRIPTION PART NO. - Q'TY REMAF
amEe ik RXEHE BaER EFEER A =3
13-1 |CRANKSHAFT ASS'Y 13000-156-000 » 1
13-1-1 [SEMICYCLE KEY 90471-119-000 1 25x4x14
13-1-2 |BEARING CSSCO04A86CS12 1 56x22x15
13-1-3 |NEDDLE BEARING 96200-283313 1
13-1-4 [TIMING GEAR 14311-119-000 1 177
13-1-5 ICAM TRANSMISSION GEAR 14322-158-000 1
13-1-6 |IBEARING TMB305V32 1 62x25x17
13-2 |PISTION RING SET 13011-158-000 1
13-3 7 |PISTON 13100-158-000 1
13-4 |PISTON PIN 13141-158-000 1 10x15x42
13-5 [CLIP PISTON PIN 13115-118-000 \ 2

20



D-14 AIR CLEANER ZE5g &8

SALES

MARK PN DESCRIPTION: PART NO. QTY REMA!
ERE Lini RXEE BRER EFER hicp-- fBe

14-1 ||AIR CLEANER ASS’Y 17200-156-000 1

14-1-1 |AIR CLEANER ELEMENT 17205-119-000 1

14-1-2 |SEAL OIL CATCH 17212-119-000 1

14-1-3 |SEAL OIL CLEANER COVER 17213-1138-000 1

14-1-4 |AIR CLEANER CASE 17206-119-000 1

14-1-5 |CLEANER CASE CAP 17207-119-000 1

14-1-6 [COVER OIL CATCH 17232-119-000 1

14-1-7 |FILTER BREATHER 17234-119-000 1

14-1-8 {FILTER OIL CATCH 17235-119-000 1

14-1-9 |AIR CLEANER JOINT 17253-119-000 1

14-1-10 |DUCT AIR CLEANER IN 172551 19-0(50 1

14-1-11 DUCT AIR CLEANER CASE 17257-119-000 1

21



14-1-12 {SPRING IN DUCT 17258-119-000
14-1-13 |PLUG BREATHER TUBE 17370-119-000
14-1-14 |cLIP 94510-12000 12mm
14-1-15 |INTAKE MANIFOLD HOSE CLAMP 14110-119-000
14-1-16 |PAN PHILLIPS BOLT 93500-05010-K M5x10
14-1-17 |TAPPING SCREW TRUSS HEAD PHILLIPS 93903-04012-K 4x12
14-1-18 |TAPPING SCREW TRUSS HEAD PHILLIPS 93903-05020-K 5x20
14-1-19 [TUBE ASS’Y DRAIN 17360-119-000
14-1-20 |CLAMP TUBE 94509-09000
14-1-21 {TUBE VINYL 94400-08012 8x12x240
14-1-22 |BREATHER TUBE 11211-119-000 6x8.5
14-1-23 |cLiP 94510-08000 8x0.8
14-1-24 |BREATHER TUBE ASS'Y 11210-119-000

142 |HEX FLANGE BOLT 96000-06032-814C M6x32

22



D-15 EXHANST MUFFLER,CARBURETOR BERE, (LB

,‘?::!(S P/N DESCRIPTION PART NO. POLARIS NO. Q1Y REMAR
EREH Ri% 1 RNER MRED BEFEEWR AR R
15-1 |EXHAUST PIPE ASS'Y 18300-156-001 1
15-1-1 |EXHAUST PIPE GASKET 18291-118-000 1 25.4%34%4
15-1-2 |[EXHAUST PIPE 18301-156-001 1
15-1-3 |EXHAUST PIPE FIX PLATE 18317-156-000 1
15-1-4 1EXHAUST PIPE PROTECTOR 18315-156—00i 1
15-1-5 |GASKET 94102-0613010 2 6*13*1




15-1-6 {HEX FLANGE BOLT 93500-060010 M6*10
152 |NUT CAP 90301-08000-C M6
15-3  |HEX FLANGE BOLT 96000-08016-K M8x16
15-4 |HEX FLANGE BOLT 96000-08030-K M8x30
15-5  |PLAIN WASHER 94101-1022020-C 10%22%2
15-6 |CARBURETOR ASS’Y 16100-119-000

15-6-1 |PLUNGER STARTER 17215-119-000

15-6-2 |NEEDLE NOZZLE 16105-119-000

15-6-3 |MAIN NOZZLE 16108-119-000 #112
15-6-4 |PILOT JET 16110-119-000 #35
15-6-5 |FLOAT 16118-119-000

15-6-6 |PLUNGER FILM 16048-119-000

15-6-7 |PLUNGER FILM 16117-119-000

15-6-8 |THROTTLE CABLE FIX SEAT 16120-119-000

15-7 |HEX FLANGE BOLT 96000-08025-K M8x25

24



D-16 FRAME BODY EZ%2

SALES

VARK P/N DESCRIPTION PART NO. Q'TY REMAR
ammEn % RXERE HRER BEER HE ®E
16-1 |FRAME COMP 50100-159-001 1
16-2  |SEAT RUBBER 77220-131-000 2 2171323
16-3  [FLANGE NUMBER PLATE 50130-131-000 1
16-4  |SPRING WASHER 94111-07500-K 6
16-5  |RIGHT ENGING BRACKET PLATE 50351-158-000 1
16-6 |LEFT ENGING BRACKET PLATE 50355-158-000 1
16-7 ISWING ARM SUB ASS'Y 52410-156-001 1
16-8 |SWING ARM SPACER TUBE 52420-131-000 1
16-9  |GREASE CONTAIN SEAT 52421-131-000 2
16-10 |SWING ARM SEAT COVER 52422-131-000 2




16-11

RUBBER SLEEVE

52423-156-000

16-12 [HEX FLANGE BOLT 96000-14290-C M14x290
16-13 [INSERT LOCK NUT 90350-14000-UC Ml14
16-14 |GREASE VALVE 51300-131-000

16-15 |GREASE VALVE RUBBER CAP 51301-131-000

16-16 |HEX FLANGE BOLT 96000-08012-K M8x12
16-17 |RIGHT FOOTWELL BOTTOM BOARD 51105-156-000

16-18 |LETF FOOTWELL BOTTOM BOARD 51120-156-000

16-19  |[FOOT REST GROMMER 64320-151-000

16-20 |HEX FLANGE BOLT 96000-08014-K M8x14
16-21 |REAR HANDLE 50105-159-000

16-22 |HEX FLANGE BOLT 96000-08040-K M8x40
16-23 |HEX FLANGE BOLT 96000-08035-K M8x35
16-24 |PROTECTION FRAME BOTTOM BOARD 50106-156-000

16-25 |HEX WASHER FACE BOLT 96000-06008-K M6x8
16-26 |STRAP 90569-131-000

26



D-17 BUMPER. FRONT AND REAR RACKHT, #{RBE, 8. 8%

;AAL;(S PN DESCRIPTION PART NO. POLARIS NO. Q°TY REMAT
SEEY HER RYER HRER ERER AE -F
17-1. {BUMPER 50450-156-001 1
17-2  |[BUMPER COVER 50461-159-000 1
17-3 |FRONT RACK 81100-156-000 1
17-4. |[REARIRON RACE 81111-159-000 1
17-5  [REAR RACK 81110-156-000 1
17-6 |PLAN PHILLIPS BOLT WITH WASHER 96318-06032-K . 10 M6x32
17-7 [NYLON INSEKT LOCK NUT 90350-06000-K 10 M6
17-8 |PLAN PHILLIPS BOLT 93100-05016-K 2 M5x16
17-9 |HEX FLANGE BOLT 96000-06016-K 7 Mé6x16
17-10 |HEX FLANGE BOLT 96000-08012-K 4 M8x12
17-11 |TAPPING SCREW 93903-05016-K 4 M5x16
17-12 |FRONT-RAILING 81101-156-000 1
17-13 {REAR RAILING 81112-156-000 1
17-14 |PLAIN WASHER . 94101-0613010-K 10 6x13x1

27



17-15 |HEX FLANGE NUT 94050-06000-K

17-16 |HEX FLANGE BOLT 96000-06016-K

17-17 |BUMPER 50455-156-001

17-18 |HEX FLANGE BOLT 96000-06040-K M6x40
17-19 |HEX FLANGE BOLT 96000-08014-K M8x14
17-20 |PLAIN WASHER 94101-0618010-K 6x18x1
17.21 |NYLON INSEKT LOCK NUT 90350-05000-K M5
17-22 |ANTI-VIBRATION RUBBER 81113-153-000




D-18 SWING ARM,FOOTREST 3l B 2%, WK

?ﬁﬁf P/N DESCRIPTION PART NO. POLARIS NO. QTY REMAR
e | AXEE HRER | =FEw | m= T
18-1 |RIGHT SUSPENSION ARM 53030-156-001 1
18-2 |SUSPENSION ARM 53130-156-001 1
18-3 |SUSPENSION ARM BUSH 53135-156-000 8 15.5%21*18
18-4 [SPACER TUBE 53140-156-000 4 10%15*55
18-5 |DUST PROOF RUBBER 52426-156-000 8
18-6 |HEX FLANGE BOLT 96000-10075-KL 4 M10x75
18-7 |HEX FLANGE NUT 94050-10000-C 4 M10
18-8 |GREASE VALVE ~ 51300-131-000 4

29



18-9 |PLAIN WASHER 94101-0613010-K 6x13x1
18-10 |RIGHT FOOTREST 64300-156-002

18-11 |LEFT FOOTREST 64310-156-001-

18-12 |HEX BOLT WITH WASHER 92000-06016-K Mé6x16
18-13 |NYLON INSERT LOCK NUT 90350-06000-K M6
18-14 |GREASE VALVE RUBBER CAP 51301-131-000

18-15 |HEAT SHIELD 50480-156-000

18-16 |PAN PHILLIPS BOLT 93100-05016-K M5*16
18-17 |PLAIN WASHER 94101-0514010-K 5%14%1
18-18 |NYLON INSERT LOCK NUT 90350-05000-K M5




D-19 FENDER #&JE

18" \L\?
20
SALES
VIARK P/N DESCRIPTION PART NO. Q'TY REMAL
HERE #aR REXER BRER EFRER AE -
19-1 |FRONT/FENDER (BLUE) 61100-156-B385 1 Ef
19-2 |REAR FENDER (BLUE) 61000-156-B385 1 Ef
19-3 |FRONT RH. MUDFLAP 61105-156-000 1
- 19-4 |FRONT LH. MUDFLAP 61110-156-000 1
19-5 |REAR RH. MUDFLAP 61006-159-000 1
19-6 |REAR LH. MUDFLAP 61011-159-000 1
19-7 |O-RING 91313-131-000 2 $60.5x¢2.4
19-8  |ANTI-VIBRATION RUBBER 81113-153-000 2
19-9 |BATTERY RUBBER 31510-131-000 1
19-10 [PROTECTOR PAD 80140-131-000 1
19-11 |HEX BOLT WITH PLAIN WASHER 92000-06016-K 4 M6x16
19-12 |{PAN PHILLIPS BOLT WATH PLAIN WASHER 96318-06016-K 4 Mé6x16




19-13 |UPLATENUT 90344-06000-C 4 M6

19-14 |HEX BOLT WITH FIX WASHER 92003-06016-K 2

19-15 [PAN PHILLIPS BOLT 93100-05012-K 46 M5 x12
19-16 |NYLON INSERT LOCK NUT 90350-05000-K 46 M5

19-17 {PLAIN WASHER 94101-0514010-K 46 $5x14x1mm
19-18 |LEFT DECORATE COVER 17660-156-000 1

19-19 |RIGHT DECORATE COVER 17650-156-000 't

19-20 |PAN PHILLIPS BOLT 93100-04016-K 4 M4x16
19-21 |PLAIN WASHER 94101-0412010-K 4 4*12%1
19-22 INYLON INSERT LOCK NUT 90350-04000-K 4 M4




D-20 SEAT FE#

.
—
\
-
= @71

ALES
ARK P/N DESCRIPTION PART NO. Q°TY REMAR'
P #ram RNER MRER EFET BE e

20-1 SEAT ASSY. 77200-159-00A 1

20-1-1 SEAT FIX HOOK 77210-131-000 1

20-1-2 |HEX FLANGE NUT 94050-06000-C 2 Mé

(V3]
W



D-21 FUEL TANK M5

ﬁfxf PN DESCRIPTION PART NO. Q’TY REMA]
mEE R RYER BRER EEER g wE
21-1 |FUEL TANK COMP 17500-156-000 1
21-2 [FUEL TANK CAP 17620-156-000 1
21-2-1 |BREATHER SHEET 17621-156-000 1
21-3  |FUEL TUBE A 94401-05009=1 1 210mmx@5 %3
21-3-1 |cCLIP 94510-12000 1
21-3-2 |FUEL TUBE B 94400-05009-100 1 5*9(L=100);\
21-4  |FUEL TANK RUBBER MAT 64319-131-000 2
21-5  |FUEL FILTER ASSY 16952-111-000 1
21-6 | ICOCK ASS'Y,FUEL AUTO 16950-111-000 1
21-7  |COCK ASS'Y,FUEL AUTO 94400-04008-165 1 4*§(L=165);W
21-8 [HEX FLANGE BOLT 96000-06016-K 1 Mé6x16
219 |GROMMER 83574-131-000 2
21-10 |cLIp 94510-08000 6
21-11 |FUEL TUBE C 94401-04008 1 80mmO4E
21-12 IBREATHER FILM 17625-131-001 1




D-22 SUSPENSION &#ZEz%

ALES

[ARK PN DESCRIPTION PART NO. Q'TY REMAR
e s RYEE HRER ERER RE -
22-1 |REAR SUSPENSION 52400-156-001 1 g6
22-1-1 |REAR SUSPENSION SPRING 52401-156-001 1 26
22-1-2 |REAR SUSPENSION INNER TUBE COMP 52402-156-000 1
222 ICOTTER PIN 94201-24190 1
22-3  [HEX FLANGE NUT 94050-10000-C 4 MI0
22-4 |HEX FLANGE NUT 96000-10040-KL 5 MI0x40(2)
22-5 |FRONT SUSPENSION 51100-156-001 2 2
22-5-1 |FRONT SUSPENSION SPRING 51101-156-000 2 2
22-5-2 |FRONT SUSPENSION INNER TUBE COMP 51102-156-000 2
22-6 |REAR SUSPENSION FIX AXLE 52415-156-000 1 212x70




D-23 FRONT WHEEL Bi 848

T~

AN

y 1.2.2-5/' e
SALES
MARK PN DESCRIPTION PART NO. Q°TY REMAF
wEEs i RNEE HRER EFER e -
23-1 |FRONT WHEEL ASS'Y 42700-156=00R 1 2 21x7-10
23-1-1 |TIRE 42711-156-001 2 21x7-10 DI2
23-1-2 |FRONT RIM ASS'Y ' 42705-156-000 2
23-1-2-1 |WHEEL 42701-156-000 2 10"x5.5
23.1-2-2 [FRONT BRAKE DRUM ASS'Y 45005-156-000 2
23.1-2-2-1JFRONT BRAKE DRUM 45008-156-000 2
23-1-2-2-2]BEARING 96100-6003LU 4 6003LU
23-1-2-2-3| INSIDE SPACER COLLAR 44311-156-000 | 2
23-1-2-2-4/ OUTSIDE SPACER COLLAR 44312-156-000 2
23-1.2.2-5|OIL SEAL 7 965002335060 2 23x35x6
23-1-2-3 [INYLON INSERT LOCK NUT 90350-10000-UC 8 M10
23-1-3 |RIM VALVE 42616-131-000 2
23-2  |PLAIN WASHER 94102-1440045-C 2 14x40x4.5
233 [INSERT LOCK NUT 90352-14000-C 2 MI4
23-4 |COTTER PIN 94201-32320 2 3.2x32
23-5 |RUBBER CAP s 42730-151-000 2




D-24 REAR WHEEL # #5348

SALES

MARK P/N DESCRIPTION PART NO. Q°TY REMATF
wEEE HaE BYRE HEES & RER e Rk
24-1 |REAR WHEEL ASS’Y 42800-156-00S 1 2 21x10-8

24:1-1 |TIRE 42811-156-001 2 21x10-8 DIZ
24-1-2  |REAR RIM ASS’Y (R") 42706-156-000 2
24:1-2-1 {WHEEL 42801-156-000 2 8"x8"
24-1-2-2 |SHAFT CONNECTER 97010-156-001 2

, 24-1-2-3 [NYLON INSERT LOCK NUT 90350-10000-UC 8 M10

! 24-1-3 |RIM VALVE 42616-131-000 2

‘ 24.2 |PLAIN WASHER 94101-1440045-C 2 14x40x4.5

| 24-3  JINSERT LOCK NUT 90352-14000-C 2 Mi14

: 24-4 [COTTER PIN 94201-32320 2 3.2x320

i 24-5 |RUBBER CAP 42730-151-000 2




D-25 FRONT BRAKE DISK SYSTEM #i #I B4

SALES

VIARK P/N DESCRIPTION PART NO. Q’TY REMAT
SRES s EXRE AR ERER AE =2

25-1 [FRONT BRAKE PLATE (L) 45010-156-001 1 gxHERA

25-1-1 |OIL SEAL 96500-4052060 2
25-2 |FRONT BRAKE ARM (L) 45410-159-000 1 gxsr
25-3 {FRONT BRAKE ARM (R) 45409-159-000 1 gEXERA
25-4 |FRONT BRAKE PLATE(R) 45020-156-001 1 BB
25-5 |FRONT BRAKE CAM SHAFT 45141-156-000 2
75.6 |BRAKE GUIDE 45142-156-000 2
25-7 |BRAKE SHOE COMP 43120-111-00C 2 FER
25-8 |HEXBOLT 96000-06032-C 2 M6x32
25.9 {HEXNUT 94001-06000-C 2 M6

25-10 |FRONT BRAKE CABLE 45450-156-001 2

25-11 |CONNECTER WIRE LEVELR 45452-133-000 1

25-12 |CONNECTER WIRE SEAT | 45453-133-000 1

25.13 |FRONT PEDAL BRAKE CONNECTED CABLE 45454-159-000 1

25.14 |RFRONT PEDAL BRAKE CABLE 45455-159-000 1 i

25.15 |L.FRONT PEDAL BRAKE CABLE 45457-158-000 1

25-16 |FLAT HEAD PHILLIPS BOLT 93902-06008-B 2 M6*8

25-17 |INSERT BOLT 45421-133-000 3

25-18 |INSERT NUT - 45422-133-000 3




D-26 REAR BRAKE DISK SYSTEM % =48

11
SALES
VARK PN DESCRIPTION PART NO. Q"TY REMAR
—_—— RYEE BEEH EFER | AR B
26-1 |REAR WHEEL AXLEFIX SEAT 42805-159-000 1 |zmEen
262 |SPACER COLLAR 42810-156-000 1 |asdoms
263 |BEARING 96100-6007ZZ 2 feorzznms
264 |OIL SEAL 96500-426208 2 loves
26-5 |HEXFLANGE BOLT 96000-12038-C 2 M12%1.25*38
26-6 |REAR BRAKE CAM SHAFT 43141-156-000 1
26.7 |REAR BRAKE ARM 43410-159-001 1 |emEmga
26-8 |REAR BRAKE SHOE COMP 43120-156-001 1
26.9 |BRAKE GUIDE 45144-156-000 1
26-10 |HEX FLANGE BOLT 96000-06032-10C 1 |Méx32
26-11 |REAR BRAKE DRUM COVER 43519-156-000 1
26-12 |PAN PHILLIPS BOLT 93501-06010-K 3 |M6x10
26-13 |REAR BRAKE DRUM 43520-156-000 1
26.14 |BRAKE DRUM FIX WASHER 43522-156-000 2
26-15 |REAR BRAKE CABLE-HAND 43449-159-000 1




26-16 |REAR BRAKE CABLE-FOOT 43451-159-000
26-17 |HEX FLANGE BOLT 96000-12032-C MI12%32
26-18 }O-RING 91321-156-000
26-19 |OIL SEAL 96500-355007
26-20 |FLAT HEAD PHILLIPS BOLT 93902-06008-B M6*8
26-21 |PLAIN WASHER 94101-1225020-C 12.5%25%2
26-22 |CONNECTER WIRE LEVELR 45452-133-000
26-23 |CONNECTER WIRE SEAT 45453-133-000
26-24 |SPRING 43421-156-000
26-25 |PENDAL BRAKE LEVER 43454-133-000
26-26 |REAR BRAKE CABLE 43450-159-000

26-26-1 |REAR BRAKE FIXTUBE 95015-31001

26-26-2 |BRAKE ADJUST NUT 95015-41000
26-27 |HEXNUT 94001-08000-K M8*1.25
26-28 |COTTER PIN 94201-24190
26-29 |INSERT BOLT 45421-133-000
26-30 |REAR COVER 40550-156-002
26-31 |HEX FLANGE BOLT 96000-08012-K M8X12
26-32 |NOISE ELIMINATION RING 43524-156-000
26-33 |INSERT NUT 45422-133-000
26-34 |HEX BOLT WITH FIX WASHER 92000-06016-K M6X12
26-35 |HEXNUT 94001-06000-C M6
26-36 |TOUCH SWITCH 34912-156-00A
26-37 (HEXNUT 94001-03000-K M3
26-38 |PAN PHILLIPS BOLT WITH WASHER 93501-03010-K M3*10

26-39

HEX NUT

94001-06000-C

40



27-9-1 |[R.SIDE LEVER SEAT 53176-131-000
27-9-2 |R. SIDE LEVELR 53175-131-000

27-9-3 |CABLE STABILIZER 53177-131-000

27-10 |HANDLE BAR UPPER POD 64213-159-000

27-11 |PROTECT COVER FIX PLATE 53310-156-000

27-12 |THROTTLE CABLE 17910-156-000

27-13 |PLAIN WASHER 94101-1022020-C 10x22x2
27-14 |NYLON INSERT LOCK NUT 90350-10000-C M10
27-15 |HEX FLANGE BOLT 96000-06012-10K M6x12
27-16 |PAN PHILLIPS BOLT 93100-05012-K M5x12
27.17 |R.BACK VIEW MIRROR 88110-131-000

27-18 |L.BACK VIEW MIRROR 88120-131-000

27-19 |REARVIEW FIXED PIECE 88130-131-000

27-20 |NYLON INSERT LOCK NUT 90350-08000-C

2721 |HEAD- LIGHT SUPPORT ROD 53112-159-000

27.22 |HEX FLANGE BOLT 96000-06012- 10K M6x12
27-23  [STRAP 90768-151-000




D-27 HANDLE STEERING COMP # 1 F

/'1 7

SALES

MARK PN DESCRIPTION PART NO. Q°TY REMAI]
BRES i RVER BRER BEFER B2 R
27-1 |HANDLE BAR COMP 53100-159-000 1
27-2  |HANDLE GRIP 53165-131-000 2
27-3  |HANDLE BAR CLAMP SADDLE 53200-131-000 2
27-4  |HANDLE BAR CLAMP COVER (L) 53210-131-000 1
27-5 |HANDLE BAR CLAMP COVER (R) 53220-131-000 1
27-6  [HEX SOCKET BOLT 91000-06025-K 4 Mé6x25
27-7 |LEFT LEVER ASS'Y 53171-156-001 1
27-7-1 |L. SIDE LEVER 53178-131-000 1
27-7-2 |HAND BRAKE PIECE 53179-131-000 1
27-7-3 |BRAKE SENSOR SWITCH CABLE 53173-131-000 1
27-8 |L.SWITCH ASS'Y 35151-133-000 1
27-9 [RIGHT LEVER ASS'¥ 53172-131-00A 1 EXESER

41



D-28 REAR WHEEL AXLI % &%

=

;‘i}fi P/N DESCRIPTION PART NO. QTY REMAR
ERe i RYRE HmER BEFER AE B
28-1 |REAR AXLE 97000-156-001 1
28-2 JCONNECTING BRAKE DRUM SEAT 97050-156-000 1
28-3 |[FINAL DRIVE SPROCKET HOLDER SET 41210-156-000 1
28-4 [FINAL DRIVE SPROCKET 41201-156-000 1 32T 520
28-5 {FINAL DRIVE SPROCKET WASHER 41202-156-000 2
28-6 |HEXNUT 94002-10000-C 4 M10X1.25-17
28-7 [HEXNUT 94001-33000-K 2 M33X1.5




=)0 Wasan

Drawing No:
029-002D
1 DESURKIFTIU KENMARK
SALES MARK P/N N PART NO. [POLARISNO| CHINESE Q'TY K
mEE 5% N AE |EREE EEER A AR & fiiat
PRIVE CHAIN
29-1 |ASS'Y 40530-159-001 REER A 1 520,72
PROTECT ‘
29-2 |COVER 40520-156-000 BiERiRES 1
HEX FLANGE
29-3| |BOLT 96000-08016-K AR IR 5 M8X16
ADJUSTER
29-4 |CHAIN 40543-156-000 REEERIE 2R 1
HEX FLANGE [94050-08000-
29-5 |NUT C N ERE 1 M8x1.25
29-6 |HEXBOLT |B NI (BF) 1 M8x60
CHAIN
29-7  |SUPPORTER [40540-156-002 RS 1 10T
RETURN
29-7-1 |SPRING 40541-156-000 EE 1
PLASTIC
29-7-2 |ROLLER 40545-156-000 HEfE Ry 1
HEX FLANGE
29-8 [BOLT 90108-153-000 INFREEER 1

NN




D-30 STEERING & a8

SALES

VIARK P/N DESCRIPTION PART NO. Q'TY REMAF
SHER HiR BEXER HREE EFR&ER AR we
30-1 |STEERING SHAFT 51107-158-001 1
30-2 |[STEERING BEARING SEAT SET 51115-156-000 2
30-2-1 |STEERING BEARING SEAT 51111-156-000 2
30-2-2 |O-RING - 91322-156-000 2 15X2.5




30-3 |STEERING SHAFT HOLD 53500-156-000
30-4 |[STEERING SHAFT OIL SEAL 51220-156-000 31.8037.80 38784
30-5 |HEX BOLT 92000-08060-B M8%60
30-6 JHEX FLANGE NUT WITH SERRATION 90350-14000-UC MI14*1.5
30-7 |COTTERPIN 94201-24190 3/32%3/4
30-8 |INSERT LOCK NUT 90352-10000-C MI10
30-9 {CABLE FIX SEAT 51318-156-000
30-10 {STEERING TIE-ROD ASS'Y 53410-156-000
30-11 |DUST COVER 52424-156-000
30-12 |KNUCKLE SET (L) 51325-156-001
30-12-1 [KNUCKLE HOLD 51315-156-000
30-12-2 [SPACER RING 51316-156-000 10.5%17*73.5
30-12-3 |KNUCKLE (L) 51310-156-001
30-12-4 |GREASE VALVE 51300-131-000
30-12-5 |GREASE VALVE RUBBER CAP 51301-131-000
30-13 |{KNUCKLE SET (R) 51330-156-001
30-13-1 |KNUCKLE (R) 51320-156-001
30-14 |HEX FLANGE BOLT WITH HOLD 96200-10105-K 10*105
30-15 JSPRING WASHER 51319-156-000
30-16 |SPACE RING | 51317-156-000 9x14x42
30-17 |PLAIN WASHER 94101-1022020-C 10¥22%2
30-18 |COTTER PIN 94201-24190 ¥iE

46



D-31 HEAD LIGHT , TAIL LIGHT Bif%. %8

fiﬁf P/N DESCRIPTION PART NO. POLARIS NO. QTY REMAR
mE i REXER HRER EFES 5= -3
31-1 |HEAD LIGHT ASS'Y 33112-156-000 2
31-1-1 |[HEAD LIGHT LENS 33103-156-000 2
31-1-2 |HEAD LIGHT REFLECTOR 33104-156-000 2
31-2 |TAIL LIGHT ASS'Y 33700-131-00A 1 R
31-2-1 |TAIL LIGHT LENS 33702-131-00A 1 ERE
31-2-2 HEAD LIGHT BULB 33906-116-00A 1 HE-MARK 21V
31.2-3 |WATERPROOF GASKET 33716-131-000 1
31-2-4 |REAR LIGHT SOCKET 33711-131-00A 1 HE-MARK
31-2-5 |PAN PHILLIPS BOLT 93500-04035-SUS 2 M4*35 -
31-3  |PLAIN WASHER 94101-0619010-C 2 $6x919x1
31-4 |HEX FLANGE NUT.- 94050-06000-C 2 M6

47



31-5 |TAPPING SCREW 93901-04016-B M4x16
31-6 |BULB ACCESSORIES ASS'Y 33106-156-000
31-6-1 |BULB 33107-156-000
31-6-2 [NUT 33108-156-000
31-6-3 [SPRING 33109-156-000
31-6-4 |[PLAIN WASHER 94101-0613010-C 6x13x1
31-6-5 |PAN PHILLIPS BOLT 93500-04028-B M4x28
31-6-6 |LIGHT BULB SEAT SET 33111-156-000
31-6-7 |RUBBER WASHER 33113-156-000
31-7 |HEXFLANGE BOLT 96000-06012-10K M6x12
31-8 |REFLECCTOR 33741-131-000
31-9 |PLAIN WASHER 94101-0519010-C
31-10 |HEX FLANGE NUT 94050-05000-C
31-11 |PAN PHILLIPS BOLT 93500-04040-K
31-12 |LICENSE LIGHT COVER 33710-131-000
31-13 [LICENSE LIGHT SEAT 33713-131-000
31-13-1 [LICENSE BULB 33709-131-000 12v5w
31-14 |ANTI-WATER RUBBER 33707-131-000
31-15 |[HEXFLANGE BOLT 96000-05016-K M5x16
31-16 |L.FRONT SIGNAT ASS’Y 33450-116-00A 8=
31-16-1 |FRONT SIGNAL COVER 33402-116-000
31-16-2 |BULB 33905-116-000 12V/10W
31-16-3 |LEFT FRONT SINGAL SEAT 33451-116-000
31417 |RIGHT FRONT SINGAL ASS’Y, 33400-116-00A 38
31-17-1 |{RIGHT FRONT SINGAL ASS’Y 33401-116-000
31-18/ |L.'SIGNAL FIXED PLATE 33405-119-000
31-19 | |R. SIGNAL FIXED PLATE 33404-119-000 Pl
31-20 |L. FRONT SIGNAL FIXED PLATE 33410-159-000
31-21 |R. FRONT SIGNAL FIXED PLATE 33409-159-000
31-22 |PAN PHILLIPS BOLT 93100-05012-K M5 x12
31-23 |NYLON INSERT LOCK NUT 90350-05000-K M5
31-24 |PLAIN WASHER 94101-0514010-K 95x$14x1m:
31-25 |LICENSE BRACKET 80116-131-000
31-26 |HEADLIGHT ANTI-DUST COVER 33105-159-000

48



D-32 GENERATOR,START MOTOR R E#MER, BBHEE

SALES

MARK P/N DESCRIPTION PART NO. POLARIS NO. Q'TY REMAT
RS 5 RYBR HRER BEFES Ag e
32-1 |FAN 19510-119-000 1
32-2  |GENERATOR ASS'Y 31100-119-000 1
32-2-1 |GENERATOR FACE FLY WHEEL 31110-119-000 1
32-2-2 [STATOR COMP 31120-119-000 1
32-3  |PLAIN WASHER 94101-1225023 1 12X25X2.3
32-4 |HEX BOLT 92000-05012-C 2 M5X12
32-5 |HEX FLANGENUT - 94050-12000-C 1 M12

49



32-6 |HEX FLANGE BOLT 96000-06018-8C M6X18
32-7 |HEX FLANGE BOLT 96000-06020-8C M6X20
32-8  ISTARTING MOTOR ASS'Y 31200-119-000

32-8-1 |OIL RING 31200-119-0007"
32-8-2 |HEX FLANGE NUT 31200-119-000™
32-9  [STARTING CLUTCH ASS'Y 28410-119-000

32-9-1 {CLUTCH COVER COMP 28120-119-000

32-9-2 |FLANGE STARTING CLUTCH 28125-119-000

32-9-3 |CLUTCH ROLLER 28411-119-000

32-9-4 |CLUTCH SPRING 28413-119-000

32-9-5 |CLUTCH GUIDER 28412-119-000

32-9-6 |HEX SOCKET BOLT 91000-06012-C M6X12
32-9-7 INEEDLE BEARING 96200-283217

32-10 |GEAR STARTER REDUCTION ASS'Y 28422-119-000

32-10-1 |GEAR STARTER REDUCTION 28423-119-000

32-10-2 |SHAFT STARTER REDUCTION GEAR 96300-119-000
32-11 |HEXFLANGE BOLT 96000-06018-8C M6x18

32-12° |GEAR COMP STARTING CLUTCH 28220-119-000

32-13|SEMICYCLE KEY 90471-119-000

32-14 |PLAIN WASHER 94101-2231025 22X31X2.5
32-15 |NUT 94071-22000-C M22

50



16 17 28 29

J

>

D-33 ELECTRICAL PARTS £ 3

I

SALES

VARK PN DESCRIPTION PART NO. QTY REMAF
AEES HiR HBXER BRER EFER AE B
33-1 |MAIN WIRE ASS'Y 32100-159-001 1
33-1-1 |FUSE 98200-156-000 1 15A
33-2 " [BATTERY 31500-156-000 1 9A, 853
333 |MAIN SWITCH ASS'Y 35100-131-00F 1
33-4  |IGNITION COIL ASS'Y 30510-119-000 1
33-5 |C.D.I UNIT ASS'Y 30410-159-000 1
33-6 |RECTIFIER&REGULATOR 31600-119-000 1
33-7 [STARTER RELAY ASSY. 38501-119-000 1
33-8 |HEX FLANGE BOLT 96000-05020-C 1 M5x20
33-9 |PETROL GAUGE ASS'Y 37800-156-000 1
33-10 |HEX FLANGE BOLT 96000-05016-K 4 M5x16
33-11 |FIX RUBBER - 30411-156-000 1

51



33-12 |HEX FLANGE BOLT 96000-06012-10K M6x12
33-13 |HEX FLANGE NUT 94050-06000-K M6
33-14 |TOOL BAG 50120-1 19-006
33-15 |PETROL GUIDE ASS'Y 37802-156-000
33-16 |NEUTRAL INDICATOR 34910-158-000 =
33-17 |TROUBLE INDICATOR 34915-159-000
33-18 | TOUCH SWITCH 34912-156-001
33-19 IREVERSE INDICATOR SWITCH 34913-156-000
33-20 [HEXNUT 94001-03000-K M3
33-21 |INDICATOR CONTROL 34914-156-000
33-22 |PAN PHILLIPS BOLT WITH WASHER 93501-03010-K M3x10
33-23 IHEX SOCKET BOLT 91000-05016-K M5x16
33-24 |HORN (E-MARK) 38110-119-000
33-25 |HEX WASHER FACE BOLT 96000-06012-10K M6x12
33-26 [RESISTOR 38601-111-000
33-27 |[NYLON INSERT LOCK NUT 90350-05000-K M5
33-28 [LOW BEAM INDICATOR 34907-159-000
33-29 |HIGH BEAM INDICATOR 34910-159-000
33-30 |STRAP 90768-151-000
33-31 [SIGNAL BUZZER 38301-111-000
33-32 |SIGNAL WARNER 38302-133-000
33-33  |SPEEDOMETER ASS'Y 37200-159=000
33-33-1 |PAN PHILLIPS BOLT 93500-04012-B M4*12
33-33-2 |HOLDER OF SPEEDOMETER 37202-158-000
33-33-3 |MAGNET 37203-159-000
33-33-4 IRUBER PAD 37204-159-000
33-34. {PAN PHILLIPS BOLT 93100-04016-K M4x16
33-35 [SPEEDOMETER FIXED PLATE 37201-159-000
33-36 [PLAIN WASHER 94101-0412010-K 4x12x1
33-37 |NYLON INSERT LOCK NUT 90350-04000-K M4
33-38 |PAN PHILLIPS BOLT 93100-05012-K M5x12
33-39 |PLAIN WASHER 94101-0514010-K 5x14x1

52



D-34 DECALS BLE

6
4
O
- 10
3 o
B S\re
E g
=) C
S— i
8
12 16
SALES
MARK P/N DESCRIPTION PART | NO. QTY REMAT
wape | B BRYEB BREWH EEES AR mE
34-1 |DECAL-KL 87711-111-00A1 1
34-2 |DECAL - Cobra 180 87712-160-000 1
34-3 |DECAL-FUEL TANK (R) 87720-159-000 1
34-4 |DECAL - FUEL TANK (L) 87721-159-000 1
34-5 |DECAL-FRONT FENDER (R) 87722-159-000 1
34-6 |DECAI-FRONT FENDER (L) 87723-159-000 1
34-7 |DECAL-REAR FENDER (R) 87730-159-000 1
34-8 |DECAL-REAR FENDZER (L) 87731-159-000 1




34-9

DECAL- RIGHT REAR FENDER

87747-159-000

34-10

DECAL- LEFT REAR FENDER

87748-159-000

34-11

DECAL - WARING ( Y-16)

87751-159-000

(Y-16)

34-12

DECAL - WARING

87752-15%9-000

34-13

DECAL - WARING CHAIN

87758-156-000

34-14

DECAL-TRANSMISSION

87759-156-000

34-15

DECAL-VIN CODE

87771-074029

34-16

DECAL-OIL

87763-159-000

34-17

DECAL-REVERSE WARING

87754-156-000




D-35 STANDARD ACCESSORY EEW#

OWNER }—1

ASSEMBLY DRAW
Al LT

— A

?LA}fIf P/N DESCRIPTION PART NO. QTY REMAR
RS Linis EXER BRER EFER BE - E
35-1 |OWNERS MANUAL OWNER-159 1
35-2 |ASSEMBLY DRAW ASS-159 1
35-31 |LOCK 35120-159-000 1 610
35-4 |PACKING 89005-156-00A1 1
35-5  |POLYSTYRENE 89010-380280165 2
35-6  [DRIVE SPROCKET 23801-156-000 1 15T
35-7  |MAIN UNIT OF SPEEDOMETER 37205-159-000 1

55



D-38 FEAMI 2B

MIzEH MIzEH4 S MIERZ &
=D/ 8 Rl 2 | #EECHER fissE
16-7  |52410-156-000 BERERETE 1
16-9  152421-131-000 B R REE 2
16-11 |52423-156-000 BEE 1
26-1 |42805-159-000 HRmETE 1
26-2 |42810-156-000 ERE 1
26-3  |96100-6007ZZ Bh 2
26-4  |96500-426208 JmE-0S8495 2
26-5 [96000-12038-C ANAKEHERE 2
26-6 |43141-156-000 EFIERLE L] 1
26-7 |43410-159-001 wAEE 1
26-8  [43120-156-001 #ri=RA 1
26-9  |45144-156-000 RE1ETER 1 45 405.155-001 1
26-10 {96000-06032-10-C AEBEHSR 1 ‘

26-17 [96000-12032-C AEBREEZ 2
26-18 [91321-156-000 OHIIR168%2.4///1163*2.4 1
26-37 [94001-06000-C AREEIE 1
22-1 |52400-156-001 BEER 1
22-6  [52415-156-000 BEEREES 1
22-7 |94201-24190 O 1
29-2 " 140520-156-000 BEBRES 1
29-3  |96000-08016-K ARAGEER 5
29-4  [40543-156-000 TR 1
29-5  194050-08000-C ARBEEERE 2
29-6  [92000-08060-B AREER (£5) 2

66 -



D-38 FEAMI 2K

mIzE4¢ MIzEH 4 MIZERZ =
ER 7B B3k B | mEps = ez
18-1 153030-156-001 EBEY 1
18-3 53135'-156-000 BEEHRE 4
18-8  |51300-131-000 S 2
30-8 |90352-10000-C B AAZERE 1 53025 195d001
30-7 [94201-24190 EmE 1
30-11 |52424-156-000 prEEE 2
30-13 |51330-156-001 EOREHER) 1
30-14 |96200-10105-K AEBREBLEL 1
18-2  53130-156-001 ERET 1
18-3  [53135-156-000 BEEESHE 4
18-8 [51300-131-000 YE R 2
30-8  {90352-10000-C BIfE A AZE I8 1 125156001
30-7  [94201-24190 B0 1
30-11 }52424-156-000 BEE 2
30-12  [51325-156-001 BB (L) 1
30-14 {96200-10105-K AEBEEREA 1
2544 ' |45020-156-001 HiAIE R (H) 1
25-1-1 {96500-4052060 AR 1
25-3 " |45409-159-000 MR EEE &) 1
25-5 1 |45141-156-000 B E M ER R 1 $019.159-000
25-6  |45142-156-000 HEE T 1 .
25-7 [43120-111-00C RERBES 1
25-8  196000-06032-C RAERK 1
25-9  |94001-06000-C RARME 1

76



D-38 FEAMIZERK

NO.3

mIZzEH T zEH S MIZERZ o
~ A A = TN s‘ =
HR BB #HE 2 | B s
25-1 |45010-156-001 HRER () 1
25-1-1 |96500-4052060 y:ES) 1 '
25-2  [45410-159-000 HRAEREE (D) 1
25-5 [45141-156-000 TR 1
> RS LEH 45009-159-000 1
25-6  |45142-156-000 BB RES 1
25-7 143120-111-00C HERES 1
25-8  196000-06032-C NAERR 1
25-9  194001-06000-C NEIRIE 1
28-3  |41210-156-000 B oGS 1
28-4 |41201-156-000 el 1
41200-156-000 1
28-5 [41202-156-000 BHEGEERE 2
28-6  |94002-10000-C AR 4
28-2  |97050-156-000 FEREEEHE 1
26-13 |43520-156-000 BRER 1
26-14 |43522-156-000 MEREERE 2
43515-156-000 1
26-27 |94001-08000-K NARIE 4
26-32 |43524-156-000 HER 1
26-38 193501-05008-K + = E IR R A 4

86"





